SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325I

Band 23 SCS 15kHz

QPSK

Lowest Channel / 1SCO Carrier on

Lowest Channel / 1SCO Discrete

Spectrum
Ref Level 0.00 dem
@01 Max

a

Spectrum
Ref Level 0.00 dem __Offset 8.26 d&
(@1 Max

offset 8.26 d& Mode Sweep Mode Sweep
Limit §heck PABS Limit §heck
Line _$PURIOUS_| INE_ABS PABS Line _$PURIOUS_| INE_ABS
20 20
-30 -30
-and
= SPURIOUS_ LINE_ABS
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" " A TV PUCTY WP [9RY TR FRRURT R AT
70 0 ds -
80 a0
=nd 0d
Start 1.550 GHz 103 pts Stop 1.61 GHz Start 1.550 GHz 1701 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rengeup | RBW | Frequenc: Power Abs | ALimit Rangelow | Rengeup | RBW 1 Frequency | Powerabs |
1.559 GHz. 1.610 GHz 1.000 MHz 1.56915 GHz -56.95 dBm -16.95 dB 1.559 GHz 1.610 GHz 30.000 kHz 1.57314 GHz -63.91 dBm
—
L 4
.l 4 . . PR 7174 ay

Middle Channel / 1SCO Discrete

Spectrum
Ref Level 0.00 dem _ Offset 6.26 d&
(@1 Max

Ref Level 0.00 dem __ Offset 8.26 d2 Mode Sweep Mode Sweep
Limit §heck PARS Limit fheck
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_| INE_ABS.
20 20
=0d 20 di
SPURIOUS_ LINE_ABS. =0
= SPURIOUS_LINE_ABS
[Sodem——F————— 1  — — 0
Y el kgt VL R ARy . \ e m ikl
70 70
a0d a0 d
S0 d S0 d
Start 1.550 GHz 103 pts Stop 1.61 GHz Start 1.550 GHz 1701 pts Stop 1.61 GHz
r — - —
Rangelow | Rangeup | RBW | Frequency Power Abs | ALirnit | Rangelow |  Rangeup | RBW | Frequency |___Power Abs ALirnit |
1.555 GHz 1,610 GHz 1,000 MHz 1.60728 GHz -56.59 dbm -16.89 d 1,553 GHz 1.610 GHz 30.000 kHz 1.59263 GHz -64.00 dBm ~14.00 d2
—
Measuring.. ) Measuring . e ]
& s St PR, 7174 ay:2

Highest Channel / 1SCO Carrier on

Highest Channel / 1SCO Discrete

Spectrum
Ref Level 0.00 dim __ Offset 8.26 d&
01 Max

Mode Sweep

Spectrum
Ref Level 0.00 dim__ Offset 8.20 d& Mode Sweep
(@1 Max

Limit ¢heck PABS Limit ¢heck
Line _$PURIOUS_|INE_ABS PABS Line _$PURIOUS_|INE_ABS
“0d -10d
20 20
=30 30
a
SPURIOUS_ LINE_ABS. 8
sod
SFU LINE_ABS,
o segeead cprpal ag g -
A AT v Wil A Y PTG A A At Lol el
70 70 ! = .
-80 =50
an an
Start 1.550 GHz Stop 1.61 GHz Start 1.550 GHz 1701 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Range L |__Rengeup | RBW Z | _Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1.559 GHz 1.610 GHz 1.000 MHz 1.57311 GHz -57.01 dbm id 1.553 GHz 1.610 GHz 30.000 kHz 1.60426 GHz ~6+.02 dbm 4.02 d
Measuring... g
g. [ 4
aliaz 1TMAR.ZIZE a3l al PR 7128 a
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2325I

Frequency Stability

Test Conditions Band 23(QPSK) / Middle Channel Limit
SCS 15kHz 10ppm
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0010
40 Normal Voltage 0.0060
30 Normal Voltage 0.0052
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0064

-10 Normal Voltage 0.0026 PASS
-20 Normal Voltage 0.0035
-30 Normal Voltage 0.0027
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0065

Note:

1. Normal Voltage =3.89 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-0868 Page Number 1 A22 of A42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325I

Band 255

Conducted Output Power (Average power) and EIRP

Band 255 SCS 3.75kHz Limit
Lzl Coggvl;gﬁed Antenna PEOI\ll?VZr
Fr?&l:_'ezlgcy SC Size (dBm) Gain (dBi) (dBm) Result
BPSK | QPSK BPSK QPSK
1626.6 1SCO 21.47 23.11 -4.3 17.17 18.81
1SC47 21.36 22.78 -4.3 17.06 18.48
1SCO 20.89 22.65 -4.3 16.59 18.35
16435 1SC47 21.04 22.59 -4.3 16.74 18.29 PASS
1660.4 1SCO 21.30 22.70 -4.3 17.00 18.40
1SC47 21.16 22.54 -4.3 16.86 18.24
Band 255 SCS 15kHz Limit
Test Coggvl\jg'ed Antenna PEOI\fz\IZr
Fr?&L:_Iezr;cy SC Size (dBm) Gain (dBi) (dBm) Result
BPSK | QPSK BPSK QPSK
1SCO 23.33 22.88 -4.3 19.03 18.85
1SC11 23.15 23.03 -4.3 18.85 18.73
3SCO NA 21.90 -4.3 NA 17.60
1626.6 3SC9 NA 21.85 -4.3 NA 17.55
6SCO NA 21.90 -4.3 NA 17.60
6SC6 NA 21.64 -4.3 NA 17.34
12SCO0 NA 21.21 -4.3 NA 16.91
1SCO 22.68 23.20 -4.3 18.38 18.90
1SC11 22.40 23.31 -4.3 18.10 19.01
3SCO NA 21.70 -4.3 NA 17.40
1643.5 3SC9 NA 21.80 -4.3 NA 17.50 PASS
6SCO NA 21.55 -4.3 NA 17.25
6SC6 NA 21.79 -4.3 NA 17.49
12SCO0 NA 21.89 -4.3 NA 17.59
1SCO 22.62 23.12 -4.3 18.32 18.82
1SC11 22.56 22.93 -4.3 18.26 18.63
3SCO NA 21.49 -4.3 NA 17.19
1660.4 3SC9 NA 21.75 -4.3 NA 17.45
6SCO NA 21.64 -4.3 NA 17.34
6SC6 NA 21.55 -4.3 NA 17.25
12SCO0 NA 20.88 -4.3 NA 16.58
TEL : 886-3-327-0868 Page Number 1 A23 of A42
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ssamonias. FCC RADIO TEST REPORT Report No. : FG3N2325I

Occupied Bandwidth

Mode Band 255 : 99%O0BW(kHz)
SCS 15kHz
Mod. QPSK
SC Size 12SCO0
Lowest CH 183.42
Middle CH 184.62
Highest CH 183.42

TEL : 886-3-327-0868 Page Number : A24 of A42

FAX . 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST R

EPORT

Report No. : FG3N2325I

Band 255 SCS 15kHz

Lowest Channel / 12SC0 / QPSK

Spectrum

Ref Level 30.00 dém  Offset 12,73 d2 @ RBW 3 kHz

o Att 30CE  SWT 6.7 ms @ VBW 10kHz Mode Sweep
(@ 17k Max
mMi[1] 13.04 dBm|
- 1.626641960 GHz|
R0em M10ce By 183.416503417 kHz
10 d2m 7 ~ et =
f AP VARV ARV ' "\_
0dbm i \
S5 v({ I WA
4 A\ o
20 e s
Y, v WA A n
Sy g A a2Te W
BN ki b v L LA
30, 7Y
vy
-40 di
S0
-60 di
CF 1.6266 GHz. 1001 pts Span 600.0 KHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result |
™M1 1 1.62664196 GH2 13.04 dBm
T1 1 1.626510689 GH. 1.35 dBm Oce Bw 183 416583417 kHz
T2 1 1.626634106 GHz 1.52 dBm
™
easuring. 4
l VAR 2024

Middle Channel / 12SC0 / QPSK

Ref Level 30

Spectrum

00 dem  Offset 12,73 d2 @ RBW 3 kHz

o Att 30cE  SWT 6.7 ms @ VBW 10kHz Mode Sweep
@ 1Pk Man
mMi[1] 12.96 dBm|
- 1.643541960 GHz|
20 dBm— ~M10cc Bw 184.615384615 kHz
10 dam = - v =
A T e TN \e
0 dbm i \
A 0
. i : y
A N_ny
] v v YAy
VI i "
ord L ST
b,
-40 di
-0 di
-60 di
CF 1.6435 GHz 1001 pts Span 600.0 kHz
Marker
Type | Ref | Tre | X-value | v-value | Function | Function Result |
M1 1 1.64354156 GHz 12.95 dBm
T1 1 1.64341009 GHz -0.11 dBm Oce Bw 184 615384615 kHz
T2 1] 1.643534705 Gz 1.30 dBm

easurmg @

Highest Channel / 12SCO0 / QPSK

lo_Att

Spectrum

Ref Level 30.00 dém  Offset 12,73 d2 @ RBW 3 kHz

&

30CE  SWI 5.7ms @ VBW 10kHz Mode Sweep

@ 17k Max

20 dam

10 dam

0dbm

10 d!

M1t 13.01 aBm
1.660440760 GHz|
183.416509416 kHz|

M10cc Bw

1
i/\u ~ llia

-20 di

-30 d

o, u‘»‘\ﬁ""/\v“”

a7 T

iy MVl g

0
N
<0

GF 1.6604 GHz

1001 pts Span 600.0 KHz

Marker

Type | Ref | Tre |
M1

X-value Y-value | Function | Function Result |

1.66044076
1 1.66031009
1 1660433506 GHz

13.01 dém
1.33 dBm occ Bw
1.31 dBm

133 416583416 kHz

Measuring...

—
T 4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325I

Conducted Emissions Mask

Band 255 SCS 3.75kHz

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / BPSK-CP

Ref Level 30.00 cBm
SGL Count 100/100

&)

Offset 13.71 dB Mode Sweep

(@ 17m 2vgPwr

Limit fheck PABS

20 d8R20
l

10 dBm:

0.dbm-

ol A W

50 dbi

hoseciorss
~60 dby

.
e et Y LR R ST T orenron TP

CF 1.6266 GHz
Spectrum Emission Mask
Tx Power 21.16 dBm

1334 pts Span 2.0 MHz
Standard: None
Tx Bondwidth 200.000 kHz

RBW 3.000 kHz

Range Low | Range Up | RBW. | _Frequency | Powerabs | PowerRel |  alimit |
1.000MHz | -575.000 kHz 3.000 Kz 1.62602 G ~49,40 cBm 7057 dB -35.10dB
-575.000 kHz 3.000 kHz -44.10 dBm 2256 dB
230,000 kHz 3.000 kHz -13.16 GBm £.02 dB
115.000 kHz 3.000 kHz -42.98 dBm 37.84d8
230.000 kHz | 575.000 kHz 3.000 kHz 1.62687 41,26 cBm 26.13d8
575.000 kHz 1.000 MHz 3.000 kHz 1.62722 GHz -51.48 dBm -37.18 dB
Ready 4
Sl VAR 224 .

N/A

Middle Channel / 1SCO0 / BPSK

Middle Channel / 1SCO / BPSK-CP

Ref Level 30.00 cBm
SGL Count 100/100

Offset 13.71de Mode Sweep

(@ 1Rm Evgrwr
Limit ¢heck PABS
20 d8R2L
10 dem: l]
0dBm ‘| T
o JF*J | *T‘
-20 ,' \
i Y
[
40 d 7
sordbrm—ly | \,‘l‘J“.‘L ol ; "
i | e Lo TRy o Tk e | S | R
-60 dB
CF 1.6435 CHz 1334 E Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.07 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Rangelow | RongeUp | RBW | Frequency | PowerAbs | PowerRel | it
1.000 MHz2 -575.000 kHz 3.000 kHz 1.64292 GHz -48.20 cBm 0 dB.
-575.000 kHz 2. 0 kHz 3.000 kHz -43.95 dBm -65.02 d& 2 dB
230,000 kHz 1 kHz 3.000 kHz 13.46 cBm 34.53 d8 3dB
115.000 kHz 230.000 kHz 3.000 kHz il -43.04 cdBm 6411 d8 -37.81 dB
230,000 kHz $75.000 kHz 3.000 kHz o H 41,71 cBm 26.48 dB
575.000 kHz 1.000 MHz 3.000 kHz 1.64411 GHz. -48.05 dBm -33.75 dB
Ready 4
St VAR.2E 4421

N/A

Highest Channel / 1SCO / BPSK

Highest Channel / 1SCO / BPSK-CP

Spectrum

Ref Level 30.00 cBm
SGL Count 100/100

[8)

Offset 13.71 dB Mode Sweep

(@ 17m AvgPwr
Limit fheck PA
20 dBR 20
10 dam \ }
]
104 i EA ]L
" L i A
TR
20
[
40 ;
i L T LT
IO R S T LLVULT TRETE e L | N
60 |
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 20.76 dBm Tx Bondwidth 200.000 kHz RBW 3.000 kHz
Range Low Range Up | RBW. |___Frequenc | _Powerabs | PowerRel | Alimit
1.000 MHz | -575.000 kHz 3.000 kHz 1.65082 GHz ~49,12 cbm €9.00 d& 2dB
-575.000 kHz | -230.000 kHz 3.000 kHz 2 -44.07 dBm -64.83 dB 3 d
230,000 kHz 115,000 kHz 3.000 kHz 1, 3 13,30 gBm 34.06 d2 7.76 dB
115.000 kHz | 230.000 kHz 3.000 kHz 1.65056 GHZ -43.34 dBm 6411 dB 37.81dB
230000 kHz | 575.000 kHz 3.000 kHz 166065 GHz 44.39 cBm €5.15do 28,85 dB
575.000 kHz 1.000 MHZ 3.000 kHz 1.66101 GHz -49,98 dBm 75 dB -35.68 dB.
Ready 4

N/A

TEL : 886-3-327-0868

FAX:

886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325I

Band 255 SCS 3.75kHz

Lowest Channel / 1SC47 / BPSK

Lowest Channel / 1SC47 / BPSK - CP

a

Ref Level 30.00dBm  Offset 13.71dB Mode Sweep

L Count 100/100

Limit fheck PABS

20 d8R20
|

10 dBm:

0 dbrm——{— - - ——7l i
/

40
L L

'E” cB [ IS, S i
B

I i ?
‘“Mv [T T el w—

ot

60 dB

CF 1.6266 GHz 1334 pts

Span 2.0 MHz

Standard: None
Tx Bandwidth 200.000 kHz
Powver Abs
-53,56 cBm

Spectrum Emission Mask

Tx Power 20.54 dBm

Range U RBW
575.000 kHz 3.000 Kz

-575.000 kHz 0 kHz 3.000 kHz
230,000 kHz 0 kHz 3.000 kHz
115.000 kHz 0 kHz 3.000 kHz -11 cBm
230,000 kHz $75.000 kHz 3.000 kHz 43.39 cBm
575.000 kHz 1.000 MH2 3.000 kHz -46.51 dBm
Ready
= VAR.2ET iza

N/A

Middle Channel / 1SC47 / BPSK

Middle Channel / 1SC47 /| BPSK - CP

Mode Sweep

Ref Level 30.00 cBm Offset 13.71dB
SGL Count 100/100

(@ 17m AvgPwr

Limit ¢heck PABS

> N T

b

Fci::‘w» ot donsind Yt ol 3t -t L)

il 4
| T e e

I Snatnidesga

60 dB

GF 1.6435 GHz

1334 pts

Span 2.0 MHz

Standard: None
Tx Bandwidth 200.000 kHz
Frequency | PowerAbs | PowerRel |

Spectrum Emission Mask
Tx Power 20.28 dBm
Rangelow | RongeUp | RBW |

RBW 3.000 kHz

1.000 MHz -575.000 kHz 3.000 kHz -68.06 d2
-575.000 kHz 3.000 kHz -62.04 d&
230.000 kHz 1 3.000 kHz €4.55 d8
115.000 kHz 230.000 kHz 3.000 kHz -31.07 d&
230,000 kHz 575,000 kHz 3.000 kHz £3.46 de
575.000 kHz 1.000 MHz 3.000 kHz -66.53 d8
—
L b d (e 4
Talas T.PRR.EIE 7 s46sd

N/A

Highest Channel / 1SC47 / BPSK - CP

Spectrum

&

Ref Level 30.00cBm  Offset 13.71dB Mode Sweep

SGL Count 100/100

(@ 17m 2vgPwr

Limit heck PABS

20 dBR20
|

10 dam
I

0dbm : T /\ J

10 df T Y

-20
20 / \
{/ .
a0
u
50 dbi LA ! Jy §
i e P R, e 1 LAV RER T S e
-6l
CF 1.6604 GHz 1334 pts Span 2.0 MHz

Standard: None

Spectrum Emission Mask
Tx Bandwidth 200.000 kHz

Tx Power 20.37 dBm
PowerRel |

RBW 3.000 kHz

Range low | RangeUp | RBW. | Power Abs | ALimit
00 MHz | -£75.000 kHz 3,000 kHz -50.53 cb 70.90 d& -
-575.000 kHz 30.000 kHz 3.000 kHz -64.68 dB
230,000 kHz 15,000 kHz 3.000 kHz £4.71 d8
115.000 kHz 000 kHz 3.000 kHz -30.83 dB
230,000 kHz | 575.000 kHz 3.000 kHz €3.17 do 26,87 dB
575.000 kHz 1.000 MHZ 3.000 kHz -66.85 0B 3221 dB
e 4
al VER.ZE24 27:16:0

N/A

Remark: The above results of RBW 1kHz corrected by 10log(4kHz/1kHz) is passed.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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Band 255 SCS 3.75kHz

Lowest Channel / 1SCO / QPSK

Lowest Channel / 1SCO / QPSK - CP

Spectrum

(=)

Ref Level 30.00 dem  Offset 13.71 d@
SGL Count 100/100

Mode Sweep

[@irm Avapwr
Limit ¢heck PABS | I
20 dBm2AU T ] t
10 d ﬁ
) L
I\
10.c # : a #
di ‘H A
20 1 Yy
-30 . 4
L N
40 4
. L LW\ N/A
IS W e T v Raaie ST R
-60
CF 1.6266 GHz 1334 pts E! an 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 22.84 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
RangeLlow | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  aALimit
-1,000 MHZ | _-575.000 kHz 3.000 Kz 1.62600 GHz ~47.52 dBm 70.36 4B F
575,000 kHz | -230.000 kHz 3.000 kHz 162625 GHz -42.02 dm 64.86 dB
-230.000 kHz | -115.000 kiz 3.000 kHz 162648 GHz -8.75 d8m -31.60 dé
115.000 kHz | 230.000 kHz 3.000 kHz 162677 GHz -40.55 dBm 633008
230.000 kHz | 575.000 kHz 3,000 kHz 1.62686 GHz -37.18 dém 60.02 dB
575.000 kHz 1.000 MH2 3.000 kHz 162757 GHz -49.43 dam -72.28 dB
[ J{ ), Ready [T

Middle Channel / 1SC0O / QPSK

Middle Channel / 1SC0 / QPSK - CP

Spectrum

Ref Level 30.00 dem  Offset 13.71 dB
SGL Count 98/100

Mode Sweep

[@1Rm AvgPwr
Limit §heck PARS I
20 dBm 2 ] T
10 d8n
f\
o il
- C
i | |
— 7 \\ —
20d
1
{ \
-30 7 ¥
G5 , I A
\ /
A =0 " P N/A
A ST Wl e e il e e T U
-60
CF 1.6435 GHz 1334 pts Eean 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 22.54 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz -575.000 kHz 3.000 kHz 1.64289 GHz -47.50 dBm -70.04 dB -33.20 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.64315 GHz -42,04 d8m -64.58 dB -28.28 d8
-230.000 kHz -115.000 kHz 3.000 kHz 1.64338 GHz -9.25 dém -31.80 dB -5.50 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64367 GHz -40.58 dém -63.13 dB -36.83 d8
230.000 kHz 575.000 kHz 3.000 kHz 1.64376 GHz 85 dém -60.39 dB -24.09 d8
575.000 kHz 1.000 MH2 3.000 kHz 164419 GHz -51.63 dBm -74.17 dB -37.33 d8

L JL

— T Feasurina. WRRRRRAND W 7

Highest Channel / 1SCO0 / QPSK

Highest Channel / 1SC0/ QPSK - CP

Spectrum

Ref Level 30.00 dém Offset 13,71 dg
SGL Count 100/100

Mode Sweep

[@3Rm AvaPwr
Limit §heck PAPS
20 dBm 24!
10
0 dam- —~
10 df b
-20 di
-30
-40
% n H“‘]nf" 4 N/A
st e R T S
-60
CF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask standard: None
T Power 22.93 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | __Frequency | PowerAbs | PowerRel | aLimit |
-1.000 MHz |__-575.000 kHz 3.000 kHz 165080 GHz 47,47 dBm -70.40 dB 33.17d8
-575.000 kHz | -230.000 kHz 3.000 kHz 166016 GHz -41.42 d8m 6434 dB -28.04d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.66028 GHz -9.19 d8m 321108 -5.81d8
115.000 kHz | 230.000 kHz 3.000 kHz 166057 GHz -41.32 dBm 64.25d8
230.000 kMz | 575.000 kHz 3.000 kHz 1.66066 GHz -39.98 dém 62.50 db -26.
575.000 kHz 1.000 MHz 3.000 kHz 166100 GHz 51.08 d8m -74.00 dB 36.78 d8.
i v —
L JU ) Ready N e 4

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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Band 255 SCS 3.75kHz
Lowest Channel / 1SC47 / QPSK

Lowest Channel / 1SC47 / QPSK - CP

Spectrum

(=)

Ref Level 30.00 dem  Offset 13.71 d@
SGL Count 100/100
[@1°m AvgPwr

Mode Sweep

Limit ¢heck 5S ]
20 dBm 24! T \ t
10d |‘
|
0
= A
a gkt T1
10 —— N e
-20d - i
-30 :
% " \ .
0 L84 hoh L, N/A
NNl N SUeal Y TESE S RV
-60
CF 1.6266 GHz 1334 pts E! an 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 23.18 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
RangeLow | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  aALimit
-1,000 MHZ | _-575.000 kHz 3.000 Kz 162598 GHz -52.38 dBm -75.56 4B ~38.08 48
575,000 kHz | -230.000 kHz 3.000 kHz 162633 GHz 9 dm $1.07dB
-230.000 kHz | -115.000 kHz 3.000 kHz 162643 GHz 6 d8m 55.94 db
115.000 kHz | 230.000 kHz 3.000 kHz 162672 GHz -0.26 dBm 32.44d8
230.000 kHz | 575.000 kHz 3,000 kHz 162694 GHz -40.86 dBm 64.04 dB
575.000 kHz 1.000 MH2 3.000 kHz 162720 GHz -45.91 d8m
g Y
L JU J Ready

Middle Channel / 1SC47 / QPSK - CP

Ref Level 30.00 dem  Offset 13.71 dB

Mode Sweep
SGL Count 100/100

-40

g
s | | }\wl./ N |

il B p—— Vo] Ll R P N/A
-60

CF 1.6435 GHz
Spectrum Emission Mask
Tx Power 22.90 dBm

1334 pts
Standard: None

Tx Bandwidth 200.000 kHz
Rangelow | Rangeup | RBW |

Span 2.0 MHz

RBW 3.000 kHz

Frequency | PowerAbs | PowerRel | atimit |
-1.000 MHz -575.000 kHz 3.000 kHz 1.64251 GHz -45.69 dBm -68.59 dB -31.39 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.64323 GHz -38.78 dém -61.68 dB -25.38 d8
-230.000 kHz -115.000 kHz 3.000 kHz 1.64333 GHz -41.52 d8m -64.42 dB 38.12 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.64362 GHz -9.98 dBm -32.88 dB -6.58 dB
230.000 kHz 575.000 kHz 3.000 kHz 1.64384 GHz -40.52 dém -63.42 dB -27.12 d8
575.000 kHz 1.000 MH2 3.000 kHz 164410 GHz -44.86 dBm -67.76 dB 30,56 d8
[ )i ] Ready [T

4

Highest Channel / 1SC47 / QPSK - CP

Ref Level 30.00 dem  Offset 13.71 d@

Mode Sweep
SGL Count 100/100

Limit Gheck PABS | I
20 dBm 24! T

20 d / \
-30 [ \
\
-40 P Y
86 i |, I\ |\ILh W.h““'m ) N/A
Dl SERRSTY: Sy LaLUs o e
-60

CF 1.6604 GHz

1334 pts Span 2.0 MHz
Spectrum Emission Mask standard: None
T Power 22.90 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Rangelow | Rangeup | RBW | __Frequency | PowerAbs | PowerRel |  ALimit
-1.000 MHz |__-575.000 kHz 3.000 kHz 165078 GHz 52,08 dBm 74.98 dB 3778 d8
-575.000 kHz | -230.000 kHz 3.000 kHz 166013 GHz -40.71 d8m 63.61d8 27.31d8
-230.000 kHz | -115.000 kHz 3.000 kHz 1.66023 GHz -41.31 dBm 54.20 dB. 37.90 d8
115.000 kHz | 230.000 kHz 3.000 kHz 166052 GHz -8.87 dBm 3176 d8 5.46 d8
230.000 kMz | 575.000 kHz 3.000 kHz 1.66074 GHz -40.29 dBm 63.18 dB 26.98 d8
575.000 kHz 1.000 MHz 3.000 kHz 1.66100 GHz -45.26 dBm -58.16 dB 3095 d8.
i - —
L JL J Ready (L] 4

Remark: The above results of RBW 1kHz corrected by 10log(4kHz/1kHz) is passed.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325I

Band 255 SCS 15kHz

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SC11 / BPSK

Spectrum

=)

Ref Level 30.00 dém
SGL Count 100/100

Offset 13.71 de

Mode Sweep

Ref Level 30.00 d&m
SGL Count 100/100

Offset 13.71 de Mode Sweep

[@1°m AvgPwr [@1°m AvgPwr
Limit ¢heck | | Limit ¢heck PABS [
20 dBm 24! 20 dBm 24!
10 di ﬂ 10 d ‘ﬂ
o — o — H—
i il i 1
r 7 m ||I L - ! lly\ . T
)\ i d !
20 "' b -20 T
30 Jk 30
o v My 40 ng\"ﬂ
v <
Aaat™ LA Lo N ;
prematt™ T [P R
CF 1.6266 GHz 1334 pts Span 2.0 MHz CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask ndard: None Spectrum Emission Mask Standard: None
Tx Power 23.42 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Power 23.66 dBm Tx Bandwidth 200.000 kHz RBW  3.000 kHz
Rangelow | RangeuUp | RBW | Frequency | PowerAbs | PowerRel | aLimit | Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel |
-1.000 MHz -575.000 kHz 3.000 kHz 1.62600 GHz -49.06 dBm -72.47 dB -34.76 dB -1.000 MHz -575.000 kHz 3.000 kHz 1.62601 GHz -52,78 dBm -76.45 dB
-575.000 kHz -230.000 kHz 3.000 kHz 1,62636 GHz -40.63 d8m -64.04 dB -27.74 d8 -575.000 kHz -230.000 kHz 3.000 kHz 1,62635 GHz -41.83 d8m -65.49 dB
-230.000 kHz -115.000 kHz 3.000 kHz 1.62648 GHz -3.83 d8m ~27.24 dB 0.94 d8 -230.000 kHz -115.000 kHz 3.000 kHz 1.62642 GHz 43.63 d8m 67.29 d8
115.000 kHz 230.000 kHz 3.000 kHz 1.62677 GHz -42.46 d8m -65.88 dB -39.58 d8 115.000 kHz 230.000 kHz 3.000 kHz 1.62672 GHz -3.46 dBm -27.13de
230.000 kHz 575.000 kHz 3.000 kHz 1.62685 GHz -41.19 dBm -64.60 dB -28.30 d8 230.000 kHz 575.000 kHz 3.000 kHz 1.62684 GHz -40.01 dém 63.67 dé
575.000 kHz 1.000 MHz 3.000 kHz 1.62718 GHz -51.52 dém -74.94 dB -37.22 d8 575.000 kHz 1.000 MHz 3.000 kHz 1.62720 GHz -46.21 dBm -69.87 d8
] )i Y e —
T Resdy  WRRRNAN Wl 4 [ )4 ] Ready T WHNRRNNRY W8 4

Middle Channel / 1SCO0 / BPSK

Middle Channel / 1SC11 / BPSK

Spectrum

Ref Level 30.00 d@m  Offset 13.71 dé Mode Sweep Ref Level 30.00 d8m  Offset 13.71 d& Mode Sweep
SGL Count 100/100 SGL Count 100/100
[@1Rm AvaPwr (@ 1Rm AvgPwr
Limit ¢heck PABS | l Limit ¢heck PABS l
20 dBm24U 20 dBm 2
10 fﬂ L } 10 P
0 [ :y K"‘ T ‘ 0 ]{’ ‘I‘ ]
di | di
-10 = — + m "L + — = -10 = = t 7 t = =
= 1 o DN
o ]
30 -30
i W Wy o L
Sl LA o A ot
s es ST R (i e e SR TN
-60 -60
CF 1.6435 GHz 1334 pts Span 2.0 MHz CF 1.6435 GHz 1334 pts Span 2.0 MHz

Standard: None
Tx Bandwidth 200.000 kHz

Spectrum Emission Mask
Tx Power 23.94 dBm

RBW 3.000 kHz

Spectrum Emission Mask
Tx Power 23.96 dBm

Standard: None

Tx Bandwidth 200.000 kHz RBW 3.000 kHz

Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit | Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit |

-1,000 MHz | -575.000 kHz 3.000 kHz 164291 GHz ~48.74 dBm 72.68 dB 34,44 d8 -1,000 MHz | -575.000 kHz 3.000 KAz 164251 GHz -48.34 dBm -72.30 dB 34.04d8
-575.000 kHz -230.000 kHz 3.000 kHz 164327 GHz -41.56 d8m -65.49 dB -29.19 d8 -575,000 kHz -230.000 kHz 3.000 kHz 1,64325 GHz -42,21 dBm -66.17 dB -29.87 d8
-230.000 kHz | -115.000 kHz 3.000 kHz 164338 GHz -3.46 dBm -27.40 dB 1.10d8 -230.000 kHz | -115.000 kHz 3.000 kHz 1,64333 GHz -42.90 d8m 6686 dB. 40,56 dB
115.000 kHz | 230.000 kHz 3.000 kHz 164367 GHz -41.69 dBm 55.62.dB 39.32d8 115000 kHz | 230.000 kHz 3.000 kHz 1.64362 GHz -3.07 d8m -27.03d8 -0.73d8
230.000 kHz | 575.000 kHz 3,000 kHz 164375 GHz -40.99 dém 64.92 dB -26.62 d8 230.000 kHz | 575.000 kHz 3.000 khz 164374 GHz ~41.14 dBm 6510 dB 26,80 d8
575.000 kHz 1.000 MHz 3.000 kHz 1.64408 GHz -51.08 d8m -75.02 dB 36.78 d8. 575.000 kHz 1.000 MH2 3.000 kHz 1.64409 GHz -47.00 d8m -70.96 dB -32.70 d8

) TR ) ' CTTTT T T

J7 Ready T NNNNAN] 4 L I J7 Ready MNNNNNN /

Ref Level 30.00 dém
SGL Count 100/100

Offset 13.71 d& Mode Sweep

Ref Level 30.00 dém
SGL Count 100/100

Offset 13.71 dg Mode Sweep

Limit Gheck PAFS | Limit §heck PAFS
20 dBH2A 20 dBH2AU
10 df ﬂ 104 {\
[} il
0 " 0 ]
i

4 I il & [] LU

| !
20d / j 20 df

[
-30 /J,‘ = -30
404 M“A‘u P
50 e 2 5 W Vg i Bl
Wpityes v T RS seerves oy e
60 60
CF 1.6604 GHz 1334 pts Span 2.0 MHz CF 1.6604 GHz 1334 pts Span 2.0 MHz

Spectrum Emission Mask
Tx Power 24.59 dBm

Standard: None
Tx Bandwidth 200.000 kHz

RBW 3.000 kHz

Spectrum Emission Mask
Tx Power 24.59 dBm

Standard: None

Tx Bandwidth 200.000 kHz RBW 3.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | aLimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  aLimit
-1.000 MHz -575.000 kHz 3.000 kHz 1.65980 GHz -47 44 dBm -72.03 dB -33.14dB -1.000 MHz -575.000 kHz 3.000 kHz 1.65980 GHz -51.59 dBm -76.18 dB -37.29 d8
-575.000 kHz -230.000 kHz 3.000 kHz 1.66015 GHz -40.23 d8m -64.82 dB -28.52 dé -575.000 kHz -230.000 kHz 3.000 kHz 1.66015 GHz -42,19 dém -66.76 dB
-230.000 kHz -115.000 kHz 3.000 kHz 1.66028 GHz -2.55 dém -27.14 dB -0.84 d8 -230.000 kHz -115.000 kHz 3.000 kHz 1.66022 GHz 42,30 d8m -66.89 dB.
115.000 kHz 230.000 kHz 3.000 kHz 1.66058 GHz -41.87 d8Bm -66.46 dB -40.16 dB 115.000 kHz 230.000 kHz 3.000 kHz 1.66052 GHz -2.06 d8m -26.65 dB
230.000 kHz 575.000 kHz 3,000 kHz 1.66065 GHz -41.78 dém -66.37 dB -30.07 d& 230.000 kHz 575.000 kHz 3,000 kHz 1.66063 GHz -39.42 dém -64.01 di
575.000 kHz 1.000 MH2 3.000 kHz 166098 GHz -50.43 d8m -75.02 d -36.13 d8 575.000 kHz 1.000 MH2 3.000 kHz 1.66100 GHz -45.94 dBm -70.53 dB 1
— —_——
[ ) ] Ready  WANANANAD W6 7 [ T Ready  GAMANANAD W6 4

TEL : 886-3-327-0868
FAX . 886-3-327-0855

Page Number 1 A30 of A42




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG3N2325|

Band 255 SCS 15kHz
Lowest Channel / 1SCO / QPSK Lowest Channel / 1SC11 / QPSK

)

Ref Level 30.00 cbm  Offset 13.71

SGL Count 100/100

dn Mode Sweep

&

Spectrum

Ref Level 30.00 cBm
SGL Count 100/100

Offset 13.71dp Mode Swesp

(@ 17m AvgPwr (@ 17m varwr
Limit Gheck Limit Gheck PABS ‘
20 B2 20 dBR20
I |
10 dam— | — ‘ 10 dam—
0dp i i a.dom
i) |
-10 dBrm- T Y‘y q -10 dBm T
o U e
2 i ,\ 2
-30 v
il i
i b, Fl
e[ ) A
S v 5 ~ e
I B e i — i — AN A A
60 di £0d
CF 1.6266 GHz 1334 pts Span 2.0 MHz CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emissio Standard: None Spectrum Emission Mask. Standard: None
Tx Power 22.90 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Power 22.69 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Range low | RangeUp | RBW | Frequency Power Abs | PowerRel | Alimit
000 MHz | -575.000 kHz 3.000 Kz 1.62600 GHz 49,36 cBm 72.26 dB -1.000 MHz | -575.000 kHz 3.000 kHz 1.62600 GHz 53,30 cBm 75.99 dB 39
575.000 kHz | -230.000 kHz 3.000 kHz 2 3a520Bm | -624lde -575.000 kHz | -230.000 kHz 3.000 kHz 2 43.150Bm | -6587d8
230,000 kHz | -115.000 kHz 3.000 kHz 2 4.36 cBm 27.26 d 230,000 kHz | -115.000 kHz 3.000 kHz 2 44,15 cBm £6.04 d2
115.000 kHz 230.000 kHz 3.000 kHz 2 -43.5S dBm -66.49 d8 115.000 kHz 230.000 kHz 3.000 kHz r4 -4.07 dBm -26.76 d8 |
230,000 kHz | 575.000 kHz 3.000 kHz 2 42.13 cBm €5.03dd ; 230,000 kHz | 575.000 kHz 3.000 kHz 4 2 37.34 cBm £0.03 d8
575.000 kHz 1.000 MHz 3.000 kHz 1.62729 I4 -52.52 dBm -75.48 d8 -38.29 dB. 575.000 kHz 1.000 MHz 3.000 kHz 1.62720 GHz -47.07 dBm -69.76 d8
—
Ready LU 4 Ready LLLLLLLLT)

Middle Channel / 1SC0O / QPSK

Middle Channel / 1SC11 / QPSK

0

Ref Level 30.00 cBm
unt 100/100

offset 13.71 dB

Mode Sweep

&0

Spectrum

Ref Level 30.00 cBm
unt 100/100

Offset 13.71dp Mode Sweep

(@ 17m AvgPwr (@1Rm Avgrwr
Limit fheck it fheck
20 dBR 20 20 dBR2
- r % 10dem -
s Rl
i - o [ Tk
T ‘J T L0 A T I n 1
I 204 4
T ,V I‘L
I
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¥ \I,W |
40 de “I‘ i i
h
o Y { el A Y, :
IRV it s ERS Y R T s I A IO
60 d
CF 1.6435 CHz 1334 pts $pan 2.0 MHz CF 1.6435 GHz 1334 pts $Span 2.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.25 dBm Tx Bondwidth 200.000 kHz RBW 3.000 kHz Tx Power 22.96 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range low | Rangeup | RBW | Frequency | PowerAbs | PowerRel | i Range low | RangeUp | RBW | Power Abs | PowerRel | Alimit
1.000MHz | -575.000 kHz. 3.000 kHz 164290 G ~48.78 cbm 72.03 d8 1.000MHz | -575.000 kHz 3.000 kHz ~49.90 GBm 72.86 d& .60 db
-575.000 kHz 0.000 kHz 3.000 kHz 1.64327 -41.640Bm | -64.00d8 -575.000 kHz | -230.000 kHz 3.000 kHz 4282 0Bm | 6578d8
230,000 kHz .000 kHz 3.000 kHz 164333 4.60 cBm 27.86 dB 230,000 kHz .000 kHz 3.000 kHz cbm 67.24 dB
115.000 kHz | 230.000 kHz 3.000 kHz 1.64363 -43.27 0Bm | 6652 d8 115.000 kHz | 230.000 kHz 3.000 kHz Bm | 26008 |
230000 kHz | £75.000 kHz 3.000 kHz 164374 G 42,41 cBm €5.66 do 2 230000 kHz | $75.000 kHz 3.000 kHz cém 6100 d
575.000 kHz 1.000 MHz 3.000 kHz 1.64403 -52.14 dBm 7533 dB -37.24 dB 575.000 kHz 1.000 MHz 3.000 kHz -47.10 dBm 70,07 dB
Read: Read
eady L LI [ Vi eady L[]

Highest Channel / 1SC0 / QPSK

Ref Level 30.00 cBm
SGL Count 100/100

Offset 13.71dB

Mode Sweep

Spectrum

Ref Level 30.00 cbm
GL Count 100/100

Offset 13.71dB Mode Sweep

(@ 17m AvgPwr (@17 vgPwr
imit Gheck PARS Limit Gheck ‘
20 dBR 20 B2
il
10 d2m l 10 dam ] {
0dem "u“ 0dem H‘
& [ i
-10 — q -10 1 I I 1
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40 i W, 0 J 0
50 e A = 5o I Y, g,
NPTV Bl Lt P i e e aaal (NP
60 dB 0 dom
CF 1.6604 GHz 1334 pts Span 2.0 MHz CF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 23.02 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Power 22.71dBm Tx Bandwidth 200.000 kiHz RBW 3.000 kHz
RangelUp |  RBW |__Powerabs | PowerRel | Rangelow | RengeUp | RBW | Frequency | PowerAbs | PowerRel |
~575.000 kHz | 3.000 Kz z ~48.56 cBm 170d8 1.000 MHz | -575.000 kHz 3.000 iz L. iz 51,9 cBm
230.000 kHz | 3.000 kHz -39.22 cBm 62248 -575.000 kHz | -230.000 kHz 3.000 kHz -44.60 dBm
115.000 kHz | 3.000 kHz 4.75 cbm 27.77.d8 230,000 kHz | -115.000 kHz 3.000 kiz 44,45 cBm
115000 kHz | 230.000kHz | 3.000 kHz -43.22 cBm 66,24 d 3854 dB 115.000 kHz | 230.000 kHz 3.000 kHz -4.05 dBm
230.000 kHz | 575.000 kHz | 3.000 kHz 44.26 cBm 67.28 dB 30.98 d8 230.000 kHz | 575.000 kHz | 3.000 kHz 36.66 cBm
575.000 kHz 1.000 MHz 3.000 kHz -51.88 dBm -74.90 d8 -37.58 dB 575.000 kHz 1.000 MHz 3.000 kHz -46.42 CBm -69.20 dB&
( )i T ey AN y L ) T e
Salias THUMAR.Z028 CHifitiag
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Band 255 SCS 15kHz

Lowest Channel / 3SCO / QPSK

Lowest Channel / 3SC9 / QPSK

)

Ref Level 30.00 cBm  Offset 16.71dB
SGL Count 100/100

Mode Sweep

Spectrum

Ref Level 30.00 cBm  Offset 16.71 dB
SGL Count 100/100

&

Mode Sweep

(@ 17m AvgPwr (@ 17m varwr
Limit Gheck Limit Gheck PABS
20 B2 20 dBR20 |
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60 d! 60 di
CF 1.6266 GHz 1334 pts Span 2.0 MHz CF 1.6266 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.82 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Power 21.75 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit Range low | Rangeup | RBW Power Abs | PowerRel |  Alimit |
000 MHz | -575.000 kHz 3.000 Kz 1.62602 GHz S1.32 cbm 73.14dB 37.02dB -1.000 MHz | -575.000 kHz 3.000 kHz 53,14 cBm 74.09 d 36.84dB
575.000 kHz | -230.000 kHz 3.000 kHz 2 -42.75 0B | 2827 dB -575.000 kHz | -230.000 kHz 3.000 kHz 47.550Bm | -69.30d8
230,000 kHz | -115.000 kHz 3.000 kHz 2 11.31cbm €.83dB 230,000 kHz 15.000 kHz 3.000 kHz 43.76 cBm
115.000 kHz 230.000 kHz 3.000 kHz 1z -42.40 dBm -64.22 d8 -37.82 dB 115.000 kHz 230.000 kHz 3.000 kHz -7.73 dBm |
230,000 kHz | 575.000 kHz 3.000 kHz i 2 46.12 cBm €7.94 dB 3164 d8 230,000 kHz | 575.000 kHz 3.000 kHz 39.52 cBm
575.000 kHz 1.000 MHz 3.000 kHz 1.62726 GHz -51.36 dBm -73.18 d8 -37.06 dB. 575.000 kHz 1.000 MHz 3.000 kHz -50.00 dBm
—
Ready ("] 7 Ll 4

Middle Channel / 3SC0O / QPSK

Middle Channel / 3SC9 / QPSK

Ref Level 30.00 cbm  Offset 1
unt 100/100

.71 dB. Mode Sweep

&0

Spectrum

Ref Level 30.00 cBm  Offset 16.71 dB
unt 100/100

Mode Sweep

(@ 17m AvgPwr (@ t7m vgPwr
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CF 1.6485 GHz 1334 pts Span 2.0 MHz CF 1.6435 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.78 dBm Tx Bondwidth 200.000 kHz RBW 3.000 kHz Tx Power 21.72 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range low | Rongeup | RBW | |__PowerAbs | PowerRel | i Range low | RangeUp | RBW | Power Abs | PowerRel | i
1.000MHz | -575.000 kHz. 3.000 kHz 73.02d8 1.000MHz | -575.000 kHz 3.000 kHz -52.10 Gbm 73.82 d8
- 000 kHz 0.000 kHz 3.000 kHz -575.000 kHz -230.000 kHz 3.000 kHz -47.10 dBm
230,000 kHz .000 kHz 3.000 kHz 230,000 kHz .000 kHz 3.000 kHz 44,02 cbm
115.000 kHz | 230.000 kHz 3.000 kHz -42.90 cBm | 115.000 kHz | 230.000 kHz 3.000 kHz S dBm |
230000 kHz | £75.000 kHz 3.000 kHz 46.01 cBm €0.60 do 230000 kHz | $75.000 kHz 3.000 kHz 40,72 cBm
575.000 kHz 1.000 MHz 3.000 kHz -51.10 dBm -72.88 d8 575.000 kHz 1.000 MHz 3.000 kHz -49.31 dBm
—
Ready I ("] % Ready
2
2l 4 = 24
u%]] Spectrum -
Ref Level 30.00 cBm  Offset 16.71dB Mode Sweep Ref Level 30.00cbm  Offset 16.71dB Mode Sweep
SGL Count 100/100 GL Count 100/100
(@ 1°m AvgFwr (@1Rm avgrwr
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20 dBR 20 T
10 dBm = \ K.\
0dbm | 0dbm [H
) =it N ) — [k
10 -~ i a0 | {( ‘1 [
-20 J\’J -20 "I
2
40 df y W“ 40 d! -
#
50 d — Wit
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-60 dB -60 dBm
CF 1.6604 GHz 1334 pts Span 2.0 MHz CF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.67 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Power 21.57 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
RangelUp |  RBW |__Power abs | PowerRel | Rangelow | RemgeUp | RBW | Frequency | PowerAbs | PowerRel |
~575.000 kHz 3.000 kHz 1.000MHz | -575.000 kHz 3.000 kHz 1.65902 GHz -53.00 cbm B
-230.000 kHz 3.000 kHz 575000 kHz | -230.000 kHz 3.000 kHz -48.00 dBm
115.000 kHz 3.000 kHz 230,000 kHz | -115.000 kHz 3.000 kHz 44,61 cbm
115.000 kHz | 230.000 kHz 3.000 kHz 3 3 115.000 kHz | 230.000 kHz 3.000 kHz -7.80 dBm
230000 kHz | 575.000 kHz 3.000 kHz €7.93d8 31£3ds 230000 kHz | 575.000 kHz 3.000 kHz 40,05 cbm
575.000 kHz 1.000 MHz 3.000 kHz -72.91 d8 -36.83 dB 575.000 kHz 1.000 MHz 3.000 kHz -48.70 dBm -70.26 d8 -34.40 dB.
— —
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG3N2325I

Band 255 SCS 15kHz

Lowest Channel / 6SCO / QPSK

Lowest Channel / 6SC6 / QPSK

Ref Level 30.00 cBm
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offset 22,73 dB Mode Swesp
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Ref Level 30.00 cbm
SGL Count 100/100
(@ 17m varwr

Offset 22.73 db Mode Swesp
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CF 1.6266 CHz 1334 pts $pan 2.0 MHz CF 1.6266 CHz 1334 pts $pan 2.0 MHz

Standard: None

Tx Power 24.98 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz

Standard: None.
Tx Bandwidth 200.000 kHz

Spectrum Emission Mask

Tx Power 25.08 dBm RBW 3.000 kHz

Range Low | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit Range low | RangeUp | RBW | Frequency | PowerAbs | PowerRel | Alimit |
000 MHz | -575.000 kHz 3.000 kHz 1.62602 GHz 47,08 cbm 72.04dg 32,76 dB ~1.000 MHz | -575.000 kHz 3.000 KHz 1.62602 GHz 47 7251 d 13d
-575.000 kHz | -230.000 kHz 3.000 kHz 2 31420Bm | S 1 575000 kHz | -230.000 kHz 3.000 kHz 1.62637 GHz -30.86 dBm | 28 64 dB
230000 kHz | -115.000 kHz 3.000 kHz 2 9,63 cBm 230,000 kHz 15.000 kHz 3.000 kHz 1.62643 GHz 30.04 cBm 28,82 dB
115.000 kHz 230.000 kHz 3.000 kHz 1z -29.66 dBm 115.000 kHz 230.000 kHz 3.000 kHz 1.6267: r4 -B.76 dBm | -7.54 dB
230000 kHz | $75.000 kHz 3.000 kHz 2 39,32 cBm 230000 kHz | $75.000 kHz 3.000 kHz 1.62605 GHz 30,23 cBm
575.000 kHz 1.000 MHz 3.000 kHz 1.62719 I4 -46.77 dBm -32.47 dB. 575.000 kHz 1.000 MHz 3.000 kHz 1.62721 r4 -45.64 dBm
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["E"] Spectrum [u?]
Ref Level 30.00 cbm  Offset 13.72 db Mode Sweep Ref Level 30.00 cbm  Offset 13.72 db Mode Sweep
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CF 1.6435 GHz 1334 pts Span 2.0 MHz CF 1.6435 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.85 dBm Tx Bondwidth 200.000 kHz RBW 3.000 kHz Tx Power 21.97 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz
Range low | Rongeup | RBW | |__PowerAbs | PowerRel | i Range low | RangeUp | RBW | Power Abs | PowerRel | Alimit
1.000MHz | -575.000 kHz. 3.000 kHz 7130 d8 1.000MHz | -575.000 kHz 3.000 kHz -50.30 Gbm 72.27 dB
- 000 kHz 0.000 kHz 3.000 kHz -575.000 kHz -230.000 kHz 3.000 kHz -43.85 dBm |
230,000 kHz .000 kHz 3.000 kHz 230,000 kHz .000 kHz 3.000 kHz 34.74 cBm
115.000 kHz | 230.000 kHz 3.000 kHz -33.26 cBm | 115.000 kHz | 230.000 kHz 3.000 kHz -11.76 dBm |
230000 kHz | £75.000 kHz 3.000 kHz 42,62 cBm 28,18 d8 230000 kHz | $75.000 kHz 3.000 kHz 35.16 cbm
575.000 kHz 1.000 MHz 3.000 kHz -49.50 dBm -35.20 dB 575.000 kHz 1.000 MHz 3.000 kHz -48.32 dBm -34.09 dB
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20 dBR 20 T
10d2m ThA] R \
0dom | 0.dem
) ik 1 ) — 4
2l T I £l T L
20 . 20 { :
i T, l\k
4 af
ol o K
40 d A”"f P 40d 7 g
sordbi NPT I b Y Mg
&3 e W ey S A e
60 de 60 dBrm
CF 1.6604 GHz 1334 pts Span 2.0 MHz CF 1.6604 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.82 dBm Tx Bandwidth 200.000 kHz RBW 3.000 kHz Tx Power 21.88 dBm Tx Bandwidth 200.000 kiHz RBW 3.000 kHz
RangeUp |  RBW | _Powerabs | PowerRel | Rangelow | RemgeUp | RBW | Frequency | PowerAbs | PowerRel | Al |
~£75.000 kHz | 3.000 Kz 65 dg 1.000MHz | -575.000 kHz | 3.000 Kz 1.65981 GHz -50.73 - -36.43 4B
230.000 kHz | 3.000 kHz S6.48 B -575.000 kMz | -230.000 kHz | 3.000 kHz 2873 dB
115,000 kHz | 3.000 kHz 85 do 230,000 kHz | -115.000 kHz | 3.000 kHz
115.000 kHz | 230.000 kHz | 3.000 kHz S4.87 d8 115000 kHz | 230.000 kHz | 3.000 ke
230,000 kHz | 575.000 kMz | 3.000 kiz 2 €3.50 d2 20de 230,000 kHz | S75.000 kMz | 3.000 kiz
575.000 khz 1000 MHz | 3.000 kHz 166095 GHz -43.32 cBm 711408 -35.02 dp 575.000 kHz 1,000 MHz | 3.000 kHz -47.52 cBm 62 40 2
Ready Ready [TTT
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Band 255 SCS 15kHz
Lowest Channel / 12SC0 / QPSK

Spectrum

@

Ref Level 30.00 cBm
SGL Count 100/100

offset 22,73 db

Mode Sweep

@ 1Fm AvgPwr

Limit heck
20 dBR2S

[ Wbty |

s
Tl

R |

%,.

0

T
d Wy
-a0 f

*\mp ”

Waonin e

-60 df

CF 1.6266 GHz

1334 pts

Span 2.0 MHz

Tx Power 21.23 dBm
Range Low Ronge Up | RBW |

Spectrum Emission Mask Stan

ard: None

Tx Bandwidth 200.000 kHz

RBW 3.000 kHz

Frequency | Power Abs PowerRel |

-1.000 MHz | -575.000 kHz 3.000 kHz 62602 GHz 4525 cBm €7.52 dB
575.000 kHz | -230.000 kHz 3.000 kHz 2 -14.43 dB
230,000 kHz | -115.000 kHz 3.000 kHz 2 12.14.dB
115000 kHz | 230.000 kHz 3.000 kHz 2 564 dB.
230,000 kHz | 575.000 kHz 3.000 kHz 2 27.67 cBm 48.90 dB 12.60 dB

75.000 kHz 1.000 MHz 3.000 kHz 1.62720 GHz -46.06 dBm -67.29 d8 -31.76 dB.

Ready (L1 4

Middle Channel / 12SC0 / QPSK

Ref Level 30.00

cbm  Offset 2.

2,73 dB

Mode Sweep

4
i t
s i i
o FAfriay
3 A e
60 d
CF 1.6435 GHz 1334 pts Span 2.0 MHz
Spectrum Emission Mask Standard: None
Tx Power 21.17 dBm Tx Bondwidth 200.000 kHz RBW 3.000 kHz
Range low | RangeUp | RBW | Power Abs | PowerRel |
1 -575.000 kHz 3.000 kHz 5
-230.000 kHz 3.000 kHz
230,000 kHz 000 kHz 3.000 kHz
115.000 kHz | 230.000 kHz 3.000 kHz 1
230000 kHz | $75.000 kHz 3.000 kHz 12.20de
575.000 kHz 1.000 MHz 3.000 kHz -47.05 dBm -68.22 dB -32.75 dB.
—
Ready UNANANAND 4

&

Ref Level 30.00 cbm

Offset 22,73 db

Mode Sweep

Faks
il
0 dbm |‘w “‘W\
4 I
10 I F
20 mj,
-
W
40 d uthlreg! :
sod i R e T
-60 dB

GF 1.6601 GHz

1334 pts

Span 2.0 MHz

Spectrum Emission Mask
Tx Power 21.12 dBm

Standard: None

Tx Bandwidth 200.000 kHz

RBW 3.000 kHz

Rangelow | RongeUp | RBW | |_Powerabs | PowerRel |
T.000MHz | -575.000 kHz | 3.000 Kz 67.23 dB

575.000 kHz | -230.000 kHz | 3.000 kHz S1

230,000 kHz | -115.000 kHz | 3.000 kiz

115.000 kHz | 230.000 kHz | 3.000 kHz

230,000 kHz | S75.000 kMz | 3.000 kiz

575.000 kHz 1.000 MHz 3.000 kHz -43.92 dBm -29.69 dB

L B d Ready [TTITTITT

4
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Report No. : FG3N2325I

Conducted Spurious Emission

Band 255 SCS 3.75kHz

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / QPSK

&)

Ref Level 20.00dBm  Offset 12,73 dB Mode Sweep

Spectrum

Ref Level 20.00 dém
SGL Count 30/30

Offset 12,73 d&

Mode Sweep

SGL Count 30730
@1 Max (@1 Max
Limit Gheck Limit §heck s
Line _$PURIOUS |INE_ABS Line _§PURIOUS_) INE_ABS_|
10 dBm—f——— 10 df
0 de 0
-10d
SPURIOUS_LTNE_ABS US_LINE_ABS
-20 dbm
30
-40 d " 40 d
R ST e WOPRTIET = ¥ T : e N PR T I T L T
e e S - = s
0 der
60 -60
70 dom - - - 70 df
Start 30.0 MHz 11002 pts Stop 16.0 GHz Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequen | __powerabs | ALImit | Rangelow | Rangeup | RBW | Frequency | _Powerabs | ALimit |
30.000 MHZ 1.526 GHZ 100.000 kHz 1.62525 GHz =31.05 dBm -18.05 d& 30,000 M: 1.626 GHz 100,000 kHz 1.62525 GHz, -28.85 dém -15.85 dB
1.627 GHz 18.000 GHz 100,000 kHz 1.62787 GHz -33.38 dBm -20.38 dB 1.627 GHz 18.000 GHz 100.000 K 97 GHz -31,57 d8m -18.57 dB
Read i ™)
eady 7 L JU Ready [ 4

Middle Channel / 1SCO0 / BPSK

Middle Channel / 1SC0 / QPSK

Spectrum

Spectrum

Ref Level 20.00 dém

Offset 12,73 de

Mode Sweep

Ref Level 20.00 cbm  Offset 12,73 db Mode Sweep
SGL Count 30/30 SGL Count 30/30
@1 Max @1 Max
Limit Gheck PABS Limit gheck
Line _§PURIOUS | INE_ABS PABS Line _§PURIOUS_) INE
10 d3m
0 dér 0
-10 di
SPURIOUS_LTNE_ABS S_LINE_ABS
-20 dBm
-30
L Zl R A - pr T PR PARTTR T ewey
N " " e e A
e i il b oty s BitsA i . " v
-60 -60
70 db 70 di
Start 30.0 MHz 11002 pts Stop 16.0 GHz Start 30.0 MHz 11002 pts Stop 18.0 GHz
Spurious Emissions. Spurious Emissions.
RangeLow | Rangeup | RBW | Frequen: Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 1.643 GHz 100.000 kHz 1.64214 GHz -29.87 dBm -16.87 d8 1.643 GHz 100.000 kHz 1.64214 GHz -28.77 dBm -15.77 d8
1.644 GHz 18.000 GHz 100.000 kHz 1.6+467 GHz -33.16 dbm -20.16 db 18.000 GHz 100.000 kHz 1.64487 GHz -31,16 dBm -18.16 d8
Ready 4

Ready p

Highest Channel / 1SCO / BPSK

Spectrum
Ref Level 20.00 cbm

Offset 12,73 dB Mode Sweep

Spectrum

Ref Level 20.00 d&m
SGL Count 30/30

Offset 12,73 d&

Mode Sweep

SGL Count 30/30
@1 Max @1 Max
Limit ¢heck Limit ¢heck PABS
Line §PURIOUS LINE_ABS Line _§PURIOUS_)LINE_ABS_|
10 dam 10d
0 de; 0
-10
SPURIOUS_LINE_ABS. S_LINE_ABS
-20 dBm
-30 d
-40 dB " -40
d iy 2 PR L
e “— el
-60 di -60 di
-70 dBm 70 d
Start 30.0 MHz 11002 pts Stop 18.0 GHz Start 30.0 MHz 11002 pts Stop 18.0 GHz
spurious Emissions. Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit | Rangelow | Rangeup | Frequency | _Powerabs | ALimit |
30.000 MHz 1.660 GHz 100.000 kHz 1.65304 GHz -33.81 dBm -20.81 d8 30,000 M 1.660 GHz 1.65904 GHz -30.79 d8 -17.79 d8
1.661 GHz 18.000 GHz. 100.000 kHz 1.66177 GHz -31.59 dBm -18.59 d8 1.661 GHz 18.000 GHz 1.66177 GHz -20.16 d8
Read
eady (") P L JU ] Ready 4
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Band 255 SCS 15kHz

Lowest Channel / 1SCO / BPSK

Lowest Channel / 1SCO / QPSK

(=)

L JL

Spectrum Spectrum
Ref Level 20.00 d8m  Offset 12,73 dé Mode Sweep Ref Level 20.00 cBm  Offset 12,73 db Mode Sweep
SGL Count 30/30 SGL Count 30/30
(@1 Max (@1 Max
Limit gheck Limit Gheck
Line _§PURIOUS_) INE_ABS. Line _$PURIOUS_|INE_ABS PABS
10 dam
0 0ds
-10
LINE SPURIOUS_LINE_ABS
-20 dbm
-30 -30 d
40 di —— - 2 ‘_iv ' k M
" Y - =
e » Y snpltsbispiinatin
-60 di -60 di
70 70 dBm
Start 30.0 MHz 11002 pts Stop 18.0 GHz Start 30.0 MHz 11002 pts Stop 16.0 GHz
Spurious Emissions spurious Emissions
Rangelow | Rangeup | RBW 1 Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 M# 1.626 GHz 100.000 kHz 1.62525 GHz -30.96 dBm -17.96 d8 30,000 MHz 1.626 GHz 100.000 kHz 1.62525 GHz -29.07 dBm -16.07 d8 |
1.627 G 18.000 GHz 100.000 kHz 1.62797 GHz -32.10 dBm d8 1.627 GHz 18.000 GHz 100.000 kHz 1.62797 GHz -30.60 dBm -17.60 dB
Ready [T 4 Ready 4

Middle Channel / 1SCO0 / BPSK

Middle Channel / 1SC0O / QPSK

Spectrum

Ref Level 20.00 dém
SGL Count 30/30

Offset 12,73 de Mode Sweaep

Spectrum

12,73 dB

Mode Sweep

4

@1 Max
Limit gheck PARS Limit Gheck
Line _§PURIOUS_) INE_ABS. PA Line _$PURIOUS | INE_ABS PABS
10 10 dam
0 0 de
-10
LINE_ABS SPURIOUS_LTNE_ABS
-20 dbm
30
40 di
o o Ay P Anin v SR, PR raard AN i
e fad ko iinad " AR
60 d 60d
70 70 dom
Start 30.0 MHz 11002 pts Stop 18.0 GHz Start 30.0 MHz 11002 pts Stop 16.0 GHz
|spurious Emissions spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
Hz 1,643 GHz 100.000 kHz 1.64214 Gl ~30.26 dBm -17.26 dB 30.000 WAz 1.643 GRz 100.000 KAz 1.64214 GHZ -23.33 dBm -15.93 dB
18.000 GHz 100.000 kHz 1.64437 G 22.76 dBm -9.76 db 1,644 GHz 18.000 GHz 100.000 kHz 1.64487 GHz -30.78 dBm -17.78 dB
)| Ready [T Ready

Highest Channel / 1SCO / BPSK

el / 1SCO/ QPSK

Spectrum Spectrum
Ref Level 20.00 d8m  Offset 12.73 d& Mode Sweep Ref Level 20.00 cbm Offset 12,73 db Mode Sweep
SGL Count 30/30 GL Count 30/30
(@1 ax (@1 Max
Limit gheck Limit Gheck
Line _§PURIOUS_)INE_ABS. Line _§PURIOUS_|INE_ABS PABS
d 10 dam
0 0 dr
10 di
€ SPURIOUS_LINE_ABS
-20 dBm
-30
Had ; A, A 09 L vt A
. PSP PRV PR Y3 v e gt (. I T Y
50 dr W ~
60 -80
70d 70 dby
Start 30.0 MHz 11002 pts Stop 18.0 GHz Start 30.0 MHz 11002 pts Stop 16.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
30.000 M 1.660 GHz 100.000 kHz 1.65004 GHz -27.12 dBm -14.12d8 30,000 MHZ 1,660 GHz 100.000 KRz 1.65304 G -23.10 dBm ~15.10 8
1.661 GHz 18.000 GHz 100.000 kHz 1.66177 GHz -33.10 dBm -20.10 d8 1.661 GHz 18.000 GHz 100.000 kHz 1.66177 GHz -31.36 dbm
[ )i T Ready 0N ] L I T Ready  WMANNNN
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Emission limits for protection of aeronautical service

Band 255

Carrier off

&l

Spectrum
Ref Level -10.00 dBm__Offset -1.95 db Mode Sweep
@1 Max

Limit §heck

2C PARS
Line _$PURIOUS_|LINE_ABS PARS
20

-100 derr

Start 1.550 GHz 105 pts Stop 1.61 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit |
1.553 GHz 1.610 GHz 1,000 MHz 1.60247 GHz -87.53 dbm -37.53 db

—
) Measurng..  WRARARAND 06 4

4 MPR.Z024 C 21930
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Report No. : FG3N2325I

Band 255 SCS 3.75kHz

BPSK

Lowest Channel / 1SCO Carrier on

Lowest Channel / 1SCO Discrete

RefLevel 0.00 dim Offset 6.43 d& Mode 4uto Sweep

Spectrum
Ref Level 0.00 dim _Offset 8.43 d& Mode Sweep
@1 Max

Limit heck
Line _§PURIOUS_|INE_ABS
-10

| SPURIOUS_LINE_ABS_

heck
PURIOUS_|LINE_ABS

PRI
| SPURIOUS_LINE_ABS_

50
Ee SO SR SN S SRS S e o
Hlos lid il indan I R U TR PV A '*MWN
-80 dém -80 dBm
20 90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
spurious Emissions. spurious Emissions
|__rangeup | RBW | Frequen | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
1.605 GHZ 1.000 MAz 1.56834 GHz -57.78 dBm <17.79 d8 1.553 GHz 1.605 GHz 30.000 kHz 1.58073 GHz -65.18 dBm -15.19 d&
1.610 GHz 1.000 MHz 1.60502 GHz -55.38 dim -15.50 dB 1.605 GHz 1.610 GHz 30,000 kHz 1.60520 GHz -66.02 dbm -16.59 dB
Measuring... Measuring...
easurng... | 7 easuring. i
2t VAR 2174 a al VRR.Z024 O

Middle Channel / 1SCO Discrete

)

Spectrum
Ref Level 0.00 dim _Offset 8.43 d& Mode Sweep
@1 Max

Ref Level 0.00 dim __ Offset 0.43 d Mode Auto Sweep
Limit ¢heck PABS Limit ¢heck
Line _$PURIOUS_|INE_ABS PABS Line _$PURIOUS_|INE_ABS
-10 -10
20d > 20d
20 d 20 d —
2
—r /. a0d /
| SPURIOUS_LINE_ABS_ 74
3
50 dam SPURIOUS_LINE_ABS_
PR SRS S TN T Ve I PN S S S 60
. s A 0o A g Py A g
70 » WP LTV [Py
-80 dém -80 dém
20 90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
spurious Emissions. spurious Emissions
Range low |  Range up RBW | Frequency Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit |
1.559 G 1.605 GHZ 1.000 MAz 1.60204 GHz -57.63 dBm <17.63 d8 1.553 GHz 1.605 GHz 30.000 kHz 1.56459 GHz -64.51 dBm -14.51 dB
SHz 1.610 GHz 1.000 MHz 160502 GHz -53.40 dim -15.52 dB 1.605 GHz 1.610 GHz 30,000 kHz 1.60502 GHz -66.74 dBm -16.65 dB
—
Measuring... 4 Measuring... o P
} 7
al VAR 2134

Highest Channel / 1SCO Carrier on

Highest Channel / 1SCO Discrete

=

Spectrum [@
Ref Level 0.00 dm _Offset 8.43 do Mode Sweep
(@1 Max

RefLevel 0.00 dém _ Offset 8.43 d& Mode Auto Sweep
(01 Max
Limit Gheck PARS Limit Gheck PARS
Line _$PURIOUS_J INE_ABS. PABS Line _$PURIOUS_JINE_ABS. PABS
-10 -10
-20 dm > -20 dém
20 - 30 7
/ o
-an z
SPURIOUS_LINE_ABS 7
B _HINE_ABS_ P /
Sod £ ine
80 SEURIOUS_LINE_ABS_
T
TRTPY A
0% ol ot i
60 dbm -80 dbm
90 de 90 d
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequen | powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit |
1.553 GHz 1.505 GHZ 1.000 MAz 1.60250 GHz =57.05 dBm ~17.05 dB 1.553 GHz 1.505 GHZ 30.000 kHz 1.58323 GHz -65.16 dBm -15.16 dB
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -59.17 dBm -19.29 d& 1.605 GHz 1.610 GHz 30.000 kHz 1.60502 GHz -65.07 dBm -15.18 d&
—_— — —
[ MEAsUrNg o Ty p Measuring.. N e P
2t VER.Z124 . 4 onoa
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Report No. : FG3N2325I

Band 255 SCS 3.75kHz

QPSK

Lowest Channel / 1SCO Carrier on

Lowest Channel / 1SCO Discrete

(=)

Spectrum
Ref Level 0.00 dem__Offset 8.43 dB Mode_Auto Sweep Ref Level 0.00 dgm__Offset 8.43 dB Mode Sweap
Uimit §heck Uimit §heck PA
Line _$PURIOUS_) INE_ABS Line _$PURIOUS_) INE_ABS. PASS
0 0
20 20
-30 di 30 df y
g
OUS_LINE, 40
>4
ad SPURIOUS_LINE_ABS
- = -60
" daed ik ovkas J b piafh doicd daasil i
- sl ol i i
-0 d -80 d
-90 -90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1,556 GHz 1.605 GHz 1.000 MHz 1.58200 GHz -56.90 dém -16.90 d@ 1,555 GHz 1.605 GHz 30,000 kHz 1.58699 GHz -64.5¢ dBm -14.54 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -58.99 dB8m -19.11 d8 1.605 GH2 1.610 GHz 30.000 kHz 1.60529 GHz -66.45 dBm -17.85 d8
~ - SR — C )
L J{ ) Measuring...  SRNNENNED e 74 L N ) Measuring... [ 4
Spectrum o s
Ref Level 0.00 dem__ Offset 8.43 d& Mode_Auto Sweep Ref Level 0.00 dem__Offset 8.43 dB Mode Sweap
Limit Gheck 58 Limit ¢heck PABS
Line _$PURIOUS_) INE_ABS Line _$PURIOUS_) INE_ABS PABS
0
20 20 d
-30 -30 y
/
OUS_LINE, 40
> 4
i SPURIOUS_LINE_ABS
B B -60
-70 di
-80 di -80 di
90 -90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.550 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit |
1,556 GHz 1.605 GHz 1,000 MHz 1.58201 GHz, -56.94 dém E 1.558 GHz 1.605 GHz 30,000 kHz 1.60091 GHz, -64.23 dBm -14.23 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -58.90 dBm -19.02 d8 1.605 GHz 1.610 GHz 30.000 kHz 1.60505 GHz -66.33 dm -16.58 dB.
— v Sl T
L J{ | Measuring... 4 L JU | Measuring... FEAN e 4

Highest Channel / 1SCO Carrier on

Highest Channel / 1SCO Discrete

&

Spectrum

Ref Level 0.00 dém__ Offset 8,43 dB Mode Sweep

Ref Level 0.00 d8m  Offset 8,43 d& Mode Auto Sweep
(@1 ax (@1 tax
Limit §heck Limit §heck PABS
Line _$PURIOUS_} INE_ABS. Line _$PURIOUS_) INE_ABS. PARS
20 20
/
30 d 30 d
7
SPURIOUS_ 40
7
Ead SPURIOUS_LINE_ABS
T e B e e e
70 d
-80 80 di
-90 -90 d
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  ALimit | Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  ALimit |
1.550 GHz 1.605 GHz 1.000 MHz 1.59020 GHz -56.89 dBm -16.89 dB 1.550 GHz 1.605 GHz 30.000 kHz 1.57209 GHz -64.32 dBm 1432 d8
1.605 GHz 1.610 GHz 1.000 MHz 1,60502 GHz 1.605 GHz2 1.610 GHz 30.000 kHz 1,60523 GHz -66.84 dBm -17.96 d8
hid | Measuring... 4 L J{ | easuring... QRRRRAN 4
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Band 255 SCS 15kHz

BPSK

Lowest Channel / 1SCO Carrier on

Lowest Channel / 1SCO Discrete

(=)

Spectrum
Ref Level 0.00 dem__Offset 8.43 dB Mode_Auto Sweep Ref Level 0.00 dgm__Offset 8.43 dB Mode Sweap
Uimit §heck Uimit §heck PA
Line _$PURIOUS_) INE_ABS Line _$PURIOUS_) INE_ABS. PASS
0
20 20
-30 di 30 df y
g
OUS_LINE 40
>4
= SPURIOUS_LINE_ABS
Y TN B tiras st i £ SR i n = iiaencaarmal S i e -60 {
il gt o o A e i o
70 d g
-80 di -80 d
-90 -90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
1,556 GHz 1.605 GHz 1.000 MHz 1.59840 GHz -57.22 dém -17.22d8 1,555 GHz 1.605 GHz 30,000 kHz 1.57407 GHz, -64.89 dBm -14.89 d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -58.75 dBm -18.87 d8 1.608 GHz 1.610 GHz 30.000 kHz 1.60505 GHz -66.28 dBm -16.53 dB
) ] )
Measuring... Wi 74 L JL Measuring... [} 4

JL

Middle Channel / 1SCO Carrier on

Middle Channel / 1SCO Discrete

Spectrum o
Ref Level 0.00 dem__ Offset 8.43 d& Mode_Auto Sweep Ref Level 0.00 dBm__Offset 8.43 d& Mode Sweep
Limit Gheck 58 Limit ¢heck PABS
Line _$PURIOUS_} INE_ABS Line _$PURIOUS_) INE_ABS PABS
0 0
20 20 d
-30 -30 y
/
OUS_LINE, 0
7
-50
BT e e e I P
-70 di
-80 di -80 di
90 -90
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.550 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | __PoweraAbs | ALimit |
1.550 GHz 1.605 GHz 1.000 MHz 1.58473 GHz -57.13 dém -17.13d8 1.550 GHz 1.605 GHz 30.000 kHz 157723 GHz -64.49 dBm -14.49d8
1.605 GHz 1.610 GHz 1.000 MHz 1.60502 GHz -58.89 dBm -19.01 d8 1.605 GHz 1.610 GHz 30.000 kHz 1.60505 GHz -67.24 dBm -17.49 d8
- v e )
J1 Measuring... 4 L JL Measuring... Er 4

Highest Channel / 1SCO Carrier on

Highest Channel / 1SCO Discrete

Spectrum

&

Mode Sweep

Ref Level 0.00 d8m  Offset 8,43 d& Mode Auto Sweep Ref Level 0.00 dém _ Offset 8,43 d&
@1 Max @1 Max
Limit Gheck Limit Gheck PABS
Line _§PURIOUS_) INE_ABS Line _§PURIOUS_) INE_ABS PARS
20 20
/
30 d 30 d
7
40 df <
7
Ead SPURIOUS_LINE_ABS
ol [ T T P e e e e e s
70 df i) R e
-80 80 di
-90 -90 di
Start 1.559 GHz 202 pts Stop 1.61 GHz Start 1.559 GHz 3400 pts Stop 1.61 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  ALimit | Rangelow | Rangeup | RBW | Frequency | __PowerAbs |  ALimit |
1.550 GHz 1.605 GHz 1.000 MHz 1.57745 GHz -57.23 dBm -17.23 d8 1.559 GHz 1.605 GHz 30.000 kHz 1.58602 GHz -64.06 dBm -14.06 d8
1.605 GHz 1.610 GHz 1.000 MHz 1,60502 GHz -58.85 dBm -18.96 d8 1.605 GHz2 1.610 GHz 30.000 kHz 1,60520 GHz -66.03 dBm -17.00 d8
—
L hid | Measuring... 4 L J{ Measuring... QUURLAILD W6 4
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